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Name of samples: Li-Polymer Rechargeable Battery

FEsh BAR R G T b

Type/Model:
IS Hk IP604480P-2P
3,7V 5400mAh 20,0Wh

Color: Blue

R 0

Physical shape:Prismatic

FEREIR: BAEE

Commissioned by: Teledyne FLIR Commercial
Systems, Inc. Taiwan Branch

ZACAL: SERFREIE DRI A IR A 7 618 &
]

Commissioner address:10F, No. 57, Zhouzi Street,
NeiHu District, Taipei city , Taiwan
ZHERALHUNE: 5784 & 0T PR I 74 57 9% 10 #

Manufacturer: RPC Corporation

I A TR A IR A

Manufacturer address:17F-5, No. 716, Zhongzheng
Rd., Zhonghe District, New Taipei City, Taiwan
il ks SR AT TP A E PR 716 5% 17 2
5

Factory:
Co.,Ltd.
AP o LT MR DR B R R IR W

Intellect Pioneering Battery Technology

Factory address: No.30 Xinghua Road East, Xinghua
Industrial Park, Ronggui Street, Shunde District,
Foshan, Guangdong, China

A Mk rh AR AR LT A XA R A IE A T
WX IR 30 5

Classification of test: Commission Test

RS B

Quantity of sample: 8 battery packs, 30 cells
FES R 8 N HIB A, 30 A HL

Tested according to:
WA A5 ¥ ST/ISG/AC.10/11/Rev.7/Amend.1/Section
38.3

Sample identification:
BE AR IR T 5 b1#~b8#, c1#~c30#

Receiving date:
R . 2023-05-12

Means of receiving: Submitted by commissioner

kT IR RAIER

Completing date:
sEAH I 2023-06-01

Test item: 8 items
TRTH : 8 I

Test conclusion:

e 25 1

The Li-Polymer Rechargeable Batteries submitted by Teledyne FLIR Commercial Systems, Inc. Taiwan
Branch are tested according to Section 38.3 of the Seventh revised edition Amendment 1 of the Manual of
Tests and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3). The test items are full items. The test
andard.

results comply With the reIevant requirements of the

Title: Manager
e AR S5 72
Reviewed by:

Approved by: Huang Kun

Humgen  w  p.

it #E:

Zheng Feida

743{70/-

Zhang Siyao Tested by:

2}"0”3’ S"JM W, gﬁ

L=/ | I
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Description and illustration of the sample:
RN PLE Pk
The sample’s status is good

FEERDL R 4T

The battery (IP604480P-2P) is composed of cells (IP604480), and the connection mode is: 2P1S
HijthZl (1IP604480P-2P) HHLL:Y (IP604480) #ik, H#:TAN: 2P1S
Cell Dimensions/H:8 R <): 6mm*44mm*80mm

Watt-hour rating of each battery/ H.A> Fth2H [ FLES 2: 20,0Wh

Test item
WRIETH

Sample No.
FE i 5

State
RA&

Remark

#E

T.1~T.5

b1#~b4#

at first cycle, in fully charged states

Fo DB B A R R

b5#~b8#

after 25 cycles ending in fully charged
states

5 25 A2 Fe HLUBCRL A e A e LIRS

T.6

cl#~ch#

at first cycle at 50% of the design rated
capacity

AN 78 ORI ) 7S R B B AE
A 50%

c6#~cl0#

after 25 cycles ending at 50% of the
design rated capacity

% 25 NI T LB 7S B BT A
JE AR 50%

T.7

bl#~ba#

at first cycle, in fully charged states

F AT B A e e RS

b5#~b8#

after 25 cycles ending in fully charged
states

55 25 A2 7o HUBCHLU A e A e LIRS

using undamaged
samples previously
used intests T.1to T.5
AR T1 % T.5 &
P HURE

T.8

cll1#~c20#

at first cycle, in fully discharged states
AN 7S OB A ) e A RS

Cc21#~c30#

after 25 cycles ending in fully discharged
states

55 25 A2 7o UL A 2 A O BIR S

The test objects of T.1~T.5 and T.7 are battery packs, and the sample numbers are b1#~b8#
T.A~T.5. T.7 MM SO, %5 bl#~b8#.
The test objects of T.6 and T.8 are component cells, and the sample numbers are c1#~c30#
T.6. T.8 IR GRS, RS cl#~c30#.

Description of the sampling procedure:

BORERE I UEH:

Description of the deviation from the standard, if any:
IR 45 AT S b R I 14 35 ]

/

Remarks:

ik

Throughout this report a comma is used as the decimal separator.

A LUE SACE M

LTC-R-4279-UN38.3-B1
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Photos of Samples and Labels/# & B F KRR

Battery//#iith  (IP604480P-2P 3,7V 5400mAh 20,0Wh)

Model:1P604480P-2P
1ICP6/44/80-2
Recl able

LTC-R-4279-UN38.3-B1
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Photos of Samples and Labels/# & BB F EiniR

Component Cell/ AEBHLES (1P604480 3,7V 2700mAh 9,99Wh )

O \
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause Requirements Result Verdict
B PSR TR R H e
38.3.4 Procedure/ iR B —

Test T.1: Altitude simulation/{A% T.1: HEHE

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least

six hours at ambient temperature (20+5°C)/ #f HLC AT LA iR & o 2045°C, KA

JEJINAKT 11,6kpa (IFREE I AEA DT 6 AN /NE

Requirement/brif £ 3K :

1 Cells and batteries Mass loss limit: <0,1% /#f

mm JoT B 4571 55<0,1% The samples b1#~b8# :
38.34.1 | 5 Open circuit voltage not less than 90%, The No leakage, no venting, no P

requirement relating to voltage is not applicable | disassembly, no rupture and

to test cells and batteries at full discharged | no fire/%i 5 Jy bl#~b8# i

states. i LI LHER . L

FE R0 5 HF B HL R AN T 50 AT R % R fr | A OB LR KIS

90 % W ERANE T ¢ e I AN . | The data is shown in Table 1./

3 No leakage, no venting, no disassembly, no AR & 1

rupture and no fire £ (A RIEIRHR. GHE

R TR, TR AT E KRR

Test T.2: Thermal test/iA%: T.2: B E R

Test cells and batteries are to be stored for/H it 76t 2440 F -

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C(6h)

I TN R RS . — IR B 9 72+2°C(6h) —-40+2°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —-40+2°C(12h)

PO OR AR . — IR BB 9 72+2°C(12h) —-40+2°C(12h)

2 The maximum time interval between test temperature extremes is 30 minutes/i

JE e 4Gt K TR B B[R] 24 30min

3 This procedure is to be repeated 10 times/E & 10 RIGHF

4 after which all test cells and batteries are to be stored for 24 hours at ambient
38.3.4.2 | temperature (20+5°C)/EH S5 W5, HLMAE 2025°CI %14 & 24 /i) p

Requirements/frifE £ 3K

1 Cells and batteries Mass loss limit: <0,1% /£
At R A1 <0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable
to test cells and batteries at full discharged
states.

FE a6 J5 T % H R S AN I T 156 A7 T B H S )
90 % , I B SR ANIE F T 58 4 5056 HEL IR LT A HL RS
3 No leakage, no venting, no disassembly, no
rupture and no fire

FEfn (LD NGRS k. Jom
UK TE KIMGHIRE

The samples b1#~b8# :

No leakage, no venting, no
disassembly, no rupture and
no fire/ %% ‘5 7y bl#~b8# i) #f
a: G BHER . T
(N RIEIVYSTIED IR
The data is shown in Table 1./

s R 1

LTC-R-4279-UN38.3-B1

Y |



Ref. No. :RZUN2023-2404

Page 7 of 14 Pages

ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

B

Result

Requirements

PRHEEDR

Verdict
He

38.3.4.3

Test T.3: Vibration/i&%: T.3: #&zh

1 Cells and batteries are firmly secured to the platform of the vibration machine /H,
AT AR [ M 22 AR R B & (B b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#Rz LA IE5Z B, L 7HZ 141
£ 200Hz, SRJGLER AR THZ —MER, —DMERFFS: 15 708 R Eoi#e 4%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / Xf T HUSFI N HLh: A 7THZ JF4G, DL 1g, ()04
IR RIFAAL, BT 18Hz. ARG RRIERSFAE 0,8mm (S 1,6mm)

I HARIE I E B I 89, MU INEE (K% 50HZ) . SRJGTRFF 8gn HIUEAE hiniE
FE, ELEHEEINF] 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / X} T RAIH: M 7Hz JF4R, DL 19, POUEEINIEE IR EFA
B, EFLF 18Hz. RERIRIERFEE 0,8mm (W 1,6mm) Jf HIMS N n g
B 29, FIEE IR (K2 25HZ) o A IREF 29, UEE IS, B 242 1Y
%] 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LR 5 I rh — N5 ) 06 22 T BLRE Sl A
P, XA S A A EAR LA TT ) EAEFR 12 IR, BANTTIR 3 AN, 359 /)
i

Requirements/frifE £ 3K
1 Cells and batteries Mass loss limit: <0,1% /f#

I i 2 4 52<0,1% The samples b1#~h8#:

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable
to test cells and batteries at full discharged
states.

FE it a6 J5 T % H S S AN I T 12056 BT T B H S 1)
90 % , I B R ANIE F T 58 4 3058 HEL IR FL T A HL RS
3 No leakage, no venting, no disassembly, no
rupture and no fire

FEfn (LD NGRS, k. Jom
RUUKTE KRR E

No leakage, no venting, no
disassembly, no rupture and
no fire/ 4% 5y bl#~b8# ] £
me LR BHEAR. LW
. TR LI T KR

The data is shown in Table 1./

s R 1

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

B

Requirements Result

PRHEEDR WAL R

Verdict
He

38.3.4.4

Test T.4: Shock/i&R%: T.4: phds

1 Test cells and batteries shall be secured to the testing machine/ LA [ {46 42 [
SE AT AR LRSI L LR ot ) A SRR D
2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 g,, and pulse duration of 11 milliseconds. / 44
S LAEME Y 1509, M IESZ I FEf o, kb 4rs: 6 280, KRAHISE 2 iy
KIESE 500, Ak RS (8] 11 220 i) IR 5% it o
Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850
mass
milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
mass

On (or Acceleration(g,)= [ j , which is smaller) and pulse duration of 6

of 50 g, (or Acceleration(g,)= ( j , Which is smaller) and pulse duration of

mass
SEHI MR FE R, kP RS 6 AP, KA 2 K KInE E 509, (Hi5

(3"000) R IMED RS 1] 10 258D % I 2t
mass

11 milliseconds/x 4 Bt LU % 150g, (555 (1(’(’85‘3) SR EUMED 1R TE

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4EA H i &l F it 2H.
ZRAE = AN FLAH 3 B f it 22 2 7 A B BT 1R 22 =ik, $EAEAE ]RJT M1 4% =R
i, RILRERZ 18 il

Requirements/Fr# %R .

1 Cells and batteries Mass loss limit: <0,1% /FF i i
EH15<0,1%

2 Open circuit voltage not less than 90%, The

requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

The samples b1#~b8#
Acceleration= 150g,

No leakage, no venting, no
disassembly, no rupture
and no fire/4m'5 N bl#~b8#

P A0 5 B PP LAV T 10 AP 2 LR ) 90 Efﬁ””; L

7% SO R ARIE A T 5 AE M0 R s LI = 1509,

3 No leakage, no venting, no disassembly, no | LW TCHF . Toflfk.
rupture and no fire IRIE VST = E

Fewh CRIRD RGN BHER . TR TR, | The data is shown in Table
LT KGR A 150 03 1

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

B

Requirements Result

PRHEEDR WAL R

Verdict
He

38.3.4.5

Test T.5: External Short Circuit/ iR T.5 #8505

1The cell or battery to be tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 574 °C/Jji#% Bt ol HE RS T B3R
JERSEAE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below
that value. /44 IE AR /NT 0,1Q HC L FH 312 HEAT AT B, 4 il AR AD 3 T FE Pk
2B 57+4°CZ G RFFREEOIRES 1 /T L by TR, FE e B PR & e =l T
{E R — I SEER 25 3

3 The cell or battery must be observed for a further six hours for the test to be
concluded,

TR} B B R s 2B — 2D WL 6 /NI A RE TR 458

Requirements/Fruk 5K ;
During the test and within six hours after test ,the

cells or batteries The samples b1#~b8# :
RGP LR Z G 6 NI, HSEHEE | no disassembly, no rupture
o and no fire/%i'5 5y bl#~b8#
0 HIFE S TofffR. Tomk Ll K
1. External temperature not exceed 170°C T2 KR
APRE AL 170°C The data is shown in Table
2. No disassembly, no rupture and no fire. 1A W 1

Ttk TR E KIERE.

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause Requirements Result Verdict
s PREE SR WG R H5e
Test T.6: Impact / Crush / A% T.6: #E/HFE P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
i GEHTEAADT 18 2K B Bt

1 This test sample cell or component cell is to be placed on a flat smooth surface/
BRI AF o FH 1) FRE BB S ) HES TSE — PG T~ 1 |

2 A 15,8 mm diameter bar is to be placed across the centre of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./—E &N
15,8mm B ANGEN B F At s T R RCE S, K BT 9,1kg IR M 61£2,5cm
P e B 8 ) B

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm + 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is N/A
to be subjected to only a single impact./ #5f i; fiEE, AN 5 T HH [ 2R 1 F
17 I SMBAE R PO B4R 15,840,1 KT IR HMAMEE. F— MR A

g

Requirements/Fru 5K .

1 Cells external temperature not exceed 170°C.H,
OB FL b PR e v 2 T R B2 AN e i 170°C

2 No disassembly, no fire within six hours of this -

test
WIRETRE 6 AN 2, HLEATR GG M
fE AR KIS R A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ $ GEH TR, 8%, /40 ik 548/ T 18 2K i FAE H i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below
is reached. / R Hiith oo A FEIBCEE P S ~F T TRV 5 e, B5 6 0 BB R, 7E56
—NEA R BRI RL N 1,5 JBEOKAD . BRI RRSIEET, BERHMBLLLT =RE 2

38.3.4.6

(a) The applied force reaches 13 kN + 0,78 kN. / Jiti in ft) /732 5] 13kN+0,78kN

(b) The voltage of the cell drops by at least 100 mV, /it ) B T B& % 2 100 24k
(c) The cell is deformed by 50% or more of its original thickness./H, #1458 JE ik 5 45
JEE 1) 50%LL I P
2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. /45 1% 8484 rth B A B B8 10— TR o 240/ 1 2 i ity 2 A G
PR ER T i o [R5 Gl L D 190 it .

Requirements/r iR :

1 Cells external temperature not exceed 170°C. The samples c1#-c10#
no disassembly and no fire/

A5 P ) o v 2 T i S AN i 170°C RN CI#~CLO#MIRE R T

2 No disassembly, no fire within six hours of this | g4k, TtE KkIN%

test The data is shown in Table

RIRLEHG 6 NI 2N, HUSFIR G HRERT | 2 /5048 3% 2

AR KR R A

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause Requirements Result Verdict
s PREE SR WG R H5e
Test T.7: Overcharge/iR% T.7: T EFRH
1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/LA 2 % fillit | 77 1 e K47 25 78 F FELIRGH A il 78 F
2 The minimum voltage of the test shall be as follows/ {56 f% /] B & WL K 3¢
a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or
22Vl R FHEF M AR B R A BT 18V, AiK
56 0 e/ 70 R R S S T 5 S e K AR L LS R T
FEECE & 22V ZHIEUNE .
, The voltage of the test is
D) ehen e marufacurers recommended arge | 65, and ne curentis .24
Vi i , inimum v . . NN
38347 the test shall be 1,2 times the maximum charge W DY 8,5V, M p
20| voltage! W T MR 7S BRI 18V, Ak | 902A
6 B dme /N 70 HEL R S N S ) bR E B K S FE LR Y
1,2 f&.
3 Tests are to be conducted at ambient
temperature 20+5°C, The duration of the test shall
be 24 hours/20+5°CFR R T, IRHrE: 24 /)
Hq‘o
Requirements/fx kR The samples b1#~b8# :
No disassembly and no fire within seven days of | no disassembly and no fire/
this test 955N bl#~b8#IIKE R : T
ISR R AR FRIS 7 KW, BECAARIE | IR AR KIR
HKIGRE For voltage data before test,
see table 3. / {55 i AL & WL 3R
3
Test T.8: Forced discharge/iR% T.8: 5&F|HH
Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,
20+5°CHMA BRI FE T, KA RUEEFEAE 12V B IR B AT s os, R
AL YRS AL 2 B A FES IR FL IR 9 il T 46 5 R B R T8 FEL LA
The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
38.3.4.8 discharged for a time interval (in hours) equal to its rated capacity divided by the P

initial test current (in ampere)
Fi € (T80 HL I JE A TG AE e s B IR T R/ NI R ) S BOR RS, B LS
Ry A TS RN TB] /R D DB 2 B B ARG s (28

Requirements/#5 i B 5K : The samples c11#~c30#:

. o no disassembly and no fire/
No disassembly and no fire within seven days of Y Bl CL1H~C30H IR s

this test

TR, TR KIS
ﬁﬁ%*¥&lﬁiﬁ%qﬂ$nlﬁ%}§ 7 %V‘] ’ ﬁ%ﬁfi%ﬂl?ﬁ Theq:data is shown in Table
EHRINGE KA 418030 W3k 4

LTC-R-4279-UN38.3-B1
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Tablel: T1~T5/5 1. X% 1~5e 5

Test T.5:
M ocy Tes;i;'jl:a'?‘ig'rt#de Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ ShE)r(:eC?rir:SLit/
ass . 3= ) . e .
\ e w T.2: 8 g T.3: > T.4: N
Sample | priorto | prior to R T.1: HEED B 15 WA L 3 B i R 7.5 ShE
No. test /iR | test AR kg
FEdS | RETR | RETHE ocv ocv ocv ocv
E.( ) E(V) MaSS Retention MaSS Retention MaSS Retention MaSS Retention Temp (OC)
=g Loss(%) Ratio(%) Loss(%) Ratio(%) Loss(%) Ratio(%) Loss(%) Ratio(%) :
REARS(%) | BIEREL | FEHkQ) | HBEREL | FEsk©) | HBERELT R (%) | HRERELL I (°C)
(%) (%) (%) (%)
b1# 93,049 4,173 0,003 99,98 0,020 99,26 0,000 99,98 0,000 100,00 57,3
b2# 93,257 4,174 0,003 100,00 0,018 99,26 0,000 99,98 0,000 100,00 57,5
b3# 93,133 4,169 0,003 99,98 0,020 99,30 0,000 100,00 0,000 100,00 57,2
b4# 92,882 4,170 0,004 100,00 0,019 99,28 0,000 100,00 0,000 100,00 57,0
b5# 93,201 4,165 0,004 100,00 0,020 99,33 0,000 100,00 0,000 100,00 57,6
b6# 93,084 4,172 0,003 99,98 0,020 99,23 0,000 99,98 0,000 100,00 57,1
b7# 93,298 4,168 0,003 100,00 0,018 99,38 0,000 99,98 0,000 100,00 56,9
b8# 93,147 4,170 0,002 100,00 0,018 99,28 0,000 100,00 0,000 100,00 57,8

LTC-R-4279-UN38.3-B1
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Ref. No.:RZUN2023-2404 Page 13 of 14
Table2: Crush /38 2:35 %
Sag‘:%ego' cl# c2# 34 ca C5# coi CTH c8# o C10#
Test T.6: -
Crush/i& gﬁ%’ﬁ%’%’g"(tﬁt "1 3824 3,827 3,827 3,827 3,825 3.824 3.824 3.827 3.826 3.827
BT6HE -
Temp. (°C)
L (°C) 24,3 251 24,6 25,5 24,9 23,8 24,4 25,3 25,6 24,7
1m %
Table3: Overcharge Test of batteries/ & 3 i & 78
TestT.7: Sample No.
Overcharg ynt) b1# b2# b3# ba# b5# b6# b7# b8
e A% . .
T.7: iER O(;X %’L;;O(t\’jft M\ 4140 | 4142 4,139 4,140 4,137 4,138 4,141 4,140
F, A "
Table 4: Forced discharge / % 4. 5 i H
Sags%e%\lo' cl1# c12# c13# cl4# c15# Cc16# c17# c18# c19# C20#
TestT.8: OCV prior to test
Forced Loy | 3386 3,390 3,389 3,390 3,385 3,391 3,389 3,389 3,386 3,388
discharge / -
R T.8: S""QSDL?O' c21# 224 c23# 24 C254# C26# C27# c28# C20# c30#
s
S OCV prior to test /
I FE V) 3,387 3,390 3,383 3,386 3,393 3,390 3,389 3,390 3,386 3,384

Pages

LTC-R-4279-UN38.3-B1
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= 50
Important

1. o JoAer i By B & 6 3
The test report is invalid without the seal of CVC.

2. REKRRAEEBHFEIE, AR H AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. ARG AAEN . AR N KA N2 44 TE R
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. ARG IRETCRL
The test report is invalid if altered,

5. XPARlAR A A, BT IR 22 R R P Al A R H
Objections to the test report must be submitted to CVC within 15
days.

6. AR A DO E ARG A7 5T
The test report is valid for the tested samples only.

7. HERAC IR R FEEA R, PR, PRl
“NIAFR G .

As for the Verdict, “-” means “no need for judgement”, “P” means
“‘pass” , “F” means “fail” and “N/A” means “not applicable”.

S IR LA OUA BFEERT, e IBATTIG A GEFI . 2 At 2 S o w
The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.

bk JURETMHREEHOT R ERE 3
JTAART NI XG4 179 5 Fen B 2 D # Gl o5

Lab Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.

Testing Location: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District,
Guangzhou, P. R. China.

H i%(Tel): 020 32293888 IR 4wt (Post Code): 510663

f&  F(FAX): 020 32293889 E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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